EPA-670/2-74-080 . e
DECEMBER 1974 Environmental Protection Technology Series




EPA-670/2-74-080
December 1974

STUDY OF AN INTEGRATED POWER, WATER AND
WASTEWATER UTILITY COMPLEX

By

New York State Atomic and
Space Development Authority
New York, New York 10017

Project No. 17080 HHV
Program Element 1BB043

Project Officers

John R. Trax and Patrick Tobin
U.S. Environmental Protection Agency -
Washington, D. C. 20460

NATIONAL ENVIRONMENTAL RESEARCH CENTER
+ OFFICE OF RESEARCH AND DEVELOPMENT
U.S. ENVIRONMENTAL PROTECTION AGENCY
CINCINNATI, OHIO 45268



REVIEW NOTICE

The National Environmental Research Center -- Cincinnati
has reviewed this report and approved its publication. Approval
does not signify that the contents necessarily reflect the
[...]
that point, the outfall line will be raised three feet from
the floor of the Sound. The pipe will run an additional
2200 feet in a northerly direction into the Sound in deep
water. Outlet ports will be spaced every 60 feet from the
elevation point and will be alternated on either side of

the pipe to achieve maximum dispersion of the thermal
effluent.

The evaluation performed for the Long Island Lighting Com-
pany Shoreham Plant suggests that once-through cooling,

with discharge of waste heat to Long Island Sound, would con-
stitute an environmentally acceptable approach for the
integrated facility under evaluation. The environmental,
engineering, and economic feasibilities of alternatives to
this approach have also been evaluated.

44



The alternative to the discharge of heat to Long Island Sound
is discharge to the atmosphere, either by evaporative or non-
evaporative cooling towers. Dry (non-evaporative) cooling
towers cost from $30 to $45 per installed kilowatt and have
never been utilized on a plant of the size proposed here.
Moreover, dry cooling requires an increase in terminal tur-
bine steam condensation temperature, resulting in a loss in
turbine efficiency and a concomitant economic penalty (18).
For these reasons, the use of non-evaporative cooling towers
was not considered further.

Evaporative cooling systems may be grouped into three gen-
eral categories: natural draft towers; mechanical draft
towers, and spray ponds. Recirculating cooling ponds other
than spray are discussed below. Cooling ponds transfer heat
to the atmosphere both by evaporation and by radiation and
convection, with evaporation typically resulting in approxi-
mately one half of the heat transfer. This fraction, and
the successful operation of these systems, is highly depend-
ent on local meteorological conditions.

Evaporative cooling systems are characterized by transfer of
heat from water to air in the form of latent heat of evapor-
ation. The disposal of 7.4 x 102 Btu/hr requires, therefore,
the evaporation of approximately 13,000 gpm of water for a
total evaporative loss of approximately 18 MGD. If fresh
water supplies, groundwater, or other water of potable qual-
ity were to be utilized, this arrangement would represent a
significant economic loss. Utilization of seawater from
Long Island Sound would appear to be more economically at-
tractive; however, the extent and effect of salt drift from
the evaporative cooling systems is a factor which must be
evaluated (20).

One alternative which was given major consideration during
this study was the use of partially treated wastewater for
condenser cooling purposes, transferring heat to the atmos-
phere utilizing a cooling pond with floating spray modules.
This approach also represents an integration of wastewater
treatment, power production and water recovery facilities.
In addition to providing a means of heat dissipation, aera-
tion serves to further the wastewater treatment process.
Partial treatment of the wastewater appears to be necessary,
at the present time, because of the uncertainty in values
for the corrosion and fouling.

45



Another advantage initially credited to this approach was
the elimination of the requirement for a specific ammonia
removal step in the wastewater handling. Subsequent analy-
sis, however, discussed in Section IX, showed that ammonia
could be removed directly in the distillation process and
that treatment of the wastewater for this specific purpose
was not required.

A disadvantage of the spray pond system is the space require-
ment of approximately 30 acres of active spray pond and addi-
tional land for approach and return channels. Considering
that the study site contains over 500 acres, this space util-
ization appears to be acceptable. A second and more signif-
icant disadvantage of this system as an alternative evapora-
tive cooling system is the unavoidable loss of approximately
36 percent of the wastewater collected and treated which,r
with further treatment and distillation, could be recycled.

The economics of closed cycle cooling have been studied ex-
tensively by Hittman Associates (18) and others (21). Ap-
plication of these data to the integrated facility would
increase the electrical requirements for a closed cycle
spray module system by the equivalent of $1400 a day. This
cost, however, is secondary to the loss in revenue resulting
from an estimated 1.8 percent reduction in power generation
attributed to the increase in turbine heat rate from a value
of 10,390 Btu/Kw-hr with once-through cooling to an esti-
mated 10,575 Btu/Kw-hr on the closed cycle. Based on the
bus bar cost of 9.1 mills/Kw-hr, this produ¢tion loss is
equivalent in value to glmost $4000 per day.

Theoretically, the calculated spray module cost of $5,300,000
could be more than offset by elimination of much of the
$12,200,000 intake/outfall structure required for the plant.
Complete elimination of the intake/outfall structure is not
practical, however, since some provision for discharge of
secondary treated waste during periods of distillation plant
outage and of distillation plant evaporator bottoms during
normal operation is required. Alternatively, the 2.4 MGD

of 15,000 ppm concentrated evaporator bottoms could be fur-

ther concentrated, dried, and disposed of by incineration
or landfill, if desired.

The use of a fresh water and cooling water storage reservoir
as the primary condenser cooling system was also considered.

46



This reservoir would be supplied not only by product water
from the distillation plant, but also by local surface and
groundwater supplies. The evaporative loss from such a
reservoir, assuming recirculation through the plant conden-
ser, would be approximately 10 MGD. This loss would be com-
posed entirely of high quality water which could otherwise
be returned directly to the Suffolk County water supplies.
The reservoir would require approximately 1800 acres, or
nearly three square miles. Topographic factors in the vicin-
ity of the site are not conducive to installation of such a
reservoir. On the basis of these factors, this alternative
was not considered further in this study.

In summary, the power generation system will consist of a
multistage condensing turbine approximating conventional
nuclear design and with an electrical generating capacity of
1000 Mwe minimum. Provisions will be made for interstage
extraction of 2959F saturated steam at rates up to 1.4 mil-
lion pounds per hour, and 385°F steam at a much lower rate
of 10,000 pounds per hour for use in the distillation pro-
cess. Based on a nominal operational schedule of 7000 hours
per year, the plant will produce 7 x 109 kilowatt hours of
electricity per year for off-site use, at a bus bar cost of
9.1 mills/Kw-hr. Waste heat from the turbine condenser will
be discharged to Long Island Sound using a once-through cool-
ing system. With a nominal seawatexr inlet temperature of
71°F, a 20 degree temperature rise across the condenser, and
a 10 degree approach, the turbine will be operated under
condensing conditions of 1010F and 2" Hg abs, with an anti-
cipated heat rate of less than 10,390 Btu/Kw-hr. Protection
of the aquatic environment from the temperature discharge
will be provided by limiting the temperature rise across the
condenser and providing a suitable outfall structure. Total
cooling water utilization for the power and distillation
plants will be approximately 740,000 gpm.

47



SECTION VIII

WASTEWATER TREATMENT

The proposed wastewater treatment plant is designed for an
average flow of 50 MGD, with a peak hydraulic capacity of

75 MGD. Minimum flows are expected to be on the order of

30 MGD. Heat is to be added by means of a barometric con-
denser at the inlet of the plant.

Influent BOD and suspended solids are estimated to be 200
mg/l and 235 mg/l respectively, and effluent BOD and sus-
pended solids are projected to be 20 mg/l each. The plant
is designed to remove 90 percent of the incoming BOD or
75,000 pounds per day and 91.5 percent of the suspended
solids or 89,500 pounds per day. Sludge handling and dis-
posal facilities are designed to accommodate 55 tons of
solids per day.

The process flow sheet for the proposed plant is shown on
Figure 9. Because the plant is located on the north shore
of Long Island, adjacent to the Southold town line at an
elevation of approximately 60 feet above sea level, all
wastewater will be pumped to the plant. Pumping stations
will be located at low points in Districts #1l1 and #13 (2),
and will be provided with facilities to screen the raw waste-
water. The first unit operation at the plant site will be
thermal enhancement by means of barometric condensers. Steam
from the 19th stage of the distillation plant will be con-
densed to raise the temperature of the raw waste to 930F in
order to assure a temperature of 86°F (30°C) in the aeration
basins of the activated sludge process.

The grit chamber is designed to remove grit from the thermal-
ly enriched wastewater. The hydraulic capacity of the grit
chamber was increased by approximately three percent to allow
for the increase in flow due to condensation, but the size of
the unit has been reduced by 30 percent to reflect the im-
proved performance due to the elevated temperature.

Primary sedimentation tanks are designed to remove the set-
tleable solids from the degritted wastewater, including the
condensate. The sedimentation tanks were designed on the

48



FROM DISTRICT
PUMPING STATIONS

6V

OXYGEN
(FROM AIR)
BAROMETRIC GRIT PRIMARY AERATION
CONDENSER | ) CHAMBER ] SEDIMENTATION r TANKS .
] TANKS l
| ]
. | A
' J
STEAM FROM GRIT } PRIMARY }
DISTILLATION TO FILL SLUDGE L_RETURN SLUDGE
pANT - FEmssmsmsTmesmTm T

WASTE ACTIVATED SLUDGE

SLUDGE
DIGESTERS

SLUDGE
| TO FILL

Figure 9. WASTEWATER TREATMENT PLANT PROCESS FLOW SHEET



basis of an elevated temperature of 92°F and are approximate-
ly 75 percent of the size of conventional primary sedimenta-
tion tanks designed for operation at ambient temperature.

The activated sludge units have been designed to operate on
heated waste at approximately 86°F (30°C) and reflect a re-
duction in aeration tankage of approximately 30 percent.

The required aeration facilities are comparable in size to
conventional equipment because the increase in oxygen trans-
fer rate is offset by the decrease in oxygen saturation at
elevated temperatures.

Final clarifiers have been reduced 20 percent in size, as a
result of better liquid-solids separation at the elevated
temperatures of 85°F.

The discharge from the final clarifiers passes directly with-
out disinfection to a buffer reservoir ahead of the distilla-
tion plant. No separate outfall is required because the
entire effluent is used in the distillation plant. In the
event that the distillation plant is shut down, the effluent
is chlorinated with the disinfection facilities of the dis-
tillation plant, using the buffer reservoir as a chlorine
contact tank. The wastewater is then discharged with the
cooling water from the power plant condenser.

Primary sludge and waste activated sludge are combined and
thickened in gravity thickeners which have been reduced in
size, as a result of the 859F elevated temperatures of the
wastewater, to épproximately 80 percent of the capacity of
conventional gravity thickeners operating on unheated sludge.
Thickened sludge passes to anaerobic sludge digesters where
approximately 70 percent of the volatile solids are de-
stroyed, yielding sludge gas (methane and carbon dioxide)
which is used to heat the sludge digesters to 95°F and can
be used to heat the buildings and the air supply for the
ammonia stripping process.

Digested sludge is dewatered on vacuum filters. The sludge
cake, i.e., the product from the vacuum filters, is trucked
to landfill. Selection of landfill as the final disposal
method for the dried sludge is optional and does not influ-
ence the objectives of this study. Alternative means of
final sludge disposal include incineration, disposal at sea,
and wet air oxidation.

50



The barometric¢ leg condenser was selected for incorporation
into the integrated project because under the constraint of
current technology it is the most economical method of heat-
ing wastewater. The proposed treatment process will utilize
heat from the distillation plant and will effectively remove
contaminants from the wastewater. The wastewater treatment
plant effluent is projected to contain approximately 20 mg/1l
of NO3 and 5 to 10 mg/l of NH3. The effluent turbidity is
estimated to be 5 to 10 Jackson Turbidity Units (JTU). The
estimated capital costs for the wastewater treatment plant
in the integrated complex are compiled in Table 9, which
summarizes the integrated system with treatment plant heat
supplied by barometric condensers.

Capital costs reflect the construction of a plant to treat
waste at an elevated temperature and do not include disin-
fection facilities, outfall sewer, and administration
facilities which would normally be required for a convention-
al activated sludge plant. Disinfection is not required inso-
far as the subsequent process is one of distillation. The
outfall has been eliminated because the entire output of the
wastewater treatment plant will pass through the distillation
plant, or through the outfall of the power plant cooling
water system in the event of a shut down of the distillation
plant. The administration facilities of the integrated
facility are considered to be adequate to service the needs
of the wastewater treatment plant.

51



TABLE 9

50 MGD WASTEWATER TREATMENT PLANT COST ESTIMATE
INTEGRATED SYSTEM, PLANT HEATED BY BAROMETRIC CONDENSERS*

ENR 1690

Raw Waste Pumping Stations

Barometric Condenser

$ 2,415,000

Included in distillation
plant cost-see Chapter IX

Grit Chambers 580,000
Primary Settling Tanks 810,000
Primary Sludge Pump Station 130,000
Aeration Basins 2,240,000
Aeration Equipment 1,280,000
Final Clarifiers 1,055,000
Return Sludge System 395,000
Gravity Thickeners 340,000
Anaerobic Sludge Digesters 2,415,000
Vacuum Filter Facilities 1,790,000
Maintenance Facilities 160,000
Yard Piping 2,000,000

Subtotal $15,610,000
Engineering and Contingencies @ 30% 4,685,000

Total $20,295,000

*-Inlet to grit chamber, 93°F; primary settling tanks,
920F; aeration basins, 860F (30°C), plant outlet,

850F.

52



SECTION IX

DISTILLATION PLANT

SYSTEM DESCRIPTION

The distillation process employed in the integrated facility
is a falling-film, multiple-~effect, vertical tube evaporative
(VTE) process with 19 heat recovery effects. Accumulating
condensate and wastewater feed are flashed separately in a
single flashing stage for each effect. The plant has a per-
formance ratio of 14.5 pounds of product water for each 1000
Btu of input steam. The maximum distillation temperature of
the first stage concentrate is approximately 2759F. Other
temperatures and flow rates are shown on the Process Flow
Diagram, Figure 10.

Input to the distillation plant is approximately 50 MGD of
treated wastewater and 1.4 MGD of distillation plant exhaust
steam previously condensed in the wastewater. Similarly, the
design output of 47.5 MGD does not include the 1.4 MGD of
steam withdrawn from the final stage to heat the wastewater.
The difference between the input and output, approximately
2.5 MGD, consists of sterile evaporator concentrates and
system losses. The evaporator concentrates, which contain
dissolved solids at approximately 15,000 ppm concentration
are discharged through the turbogenerator cocling water
outfall to the waters of Long Island Sound, which typically
contain 33,000 ppm of dissolved solids. Steam condensation
and product water cooling required at the distillation plant
will be provided by once-through cooling with seawater util-
izing the same intake and outfall facilities as the power
generating system. After distillation, the product water

is subjected to treatment such as carbon filtration and
chlorination, depending upon the intended use.

The secondary treated wastewater is pumped from thg #inal
clarifier, located in the wastewater treatment facility, to

a decarbonation basin. Before entering this basin, sulfuric
acid is added to neutralize its alkalinity. In this neutra-
lization reaction, the bicarbonates are decomposed and free

53



14°]

BAROMETRIC CONDENSER

FROM EFFECT
No.Va A"

BAR SCREEN

CHOCPNE
A 200 770N

GRIT CHAMBER
R
ASTEwaTER @ [PRMARY SETTUNG TaNks AR ALRATION TANKS FNAL SETTLIG TANKS
sTewarin | [ 10 GUTFA
> e : oYL o ==
WASTE
I PUMeS 1 RETURN
PR RY S GE PUMP PL —
SCREENING ¢ GRIT DISPOSAL g ARy S b 1 SLUDGE PUMP 23;:;% & Y
|
DECARBONATION

DEWATERED SLUDGE CAXE 10 DISPOSAL

POND

Svsiem

VACUUM FILTERS

VENTS TO NHy  VENT

CONDENSER

DIG%‘I’\EDQ\
sLubGeE ==y

PUMPS

VENT 7O EinaL ¢ENO
VACUUM EJECTOR @

THICKENED SLUDGE THISE;:JEDr\I?EEIQS == DEAERATOR
PUMPS TOWER
SLUDGE METHANE @ STEAM
DIGESTERS  cas ourier &

@

1
@ BRINE TO OUTFALL
= = Braititive
S TLATY
@ 2no EFFECT 3r0 EFFECT 4w EFFECT Sm EFFECT 6w EFFECT {7m EFFECT B EFFECT 19w EFFECT BRINE BLOW- BCANT VENT
FEED PUMP FEED PUMP FEED PUMP FEED PUMP FEED PUMP  FEED PUMP FEED PUMP  FEED PUMP  DOWN PUMP Ny STRIPPER CONDENZER
) §17mEFFECT 4B EFFECT 419w EFFECT 3
RECYCLE RECYCLE  RECYCLE
N T
H.P. STEAMTO o
com Tom Yosm U° ESECTORS 1000™ 1 mm:,( ACTIVATED CARBON
FROM TURBO-
GENERATOR TRAM ::_5:.'“;:";:“;’“ @ ew ADSQRPTION
& v [ —
MAKE ~uP BENERATOR TRAIN DISTILLATION
UL L ety 7 — AN Beamues T o
REBOWER g s roouC )
Pum? Tert SYSTEM
To nsss H. P REBOILER WATER ;?Nfgw{-‘f:uf;“m e
CONDENSATE SYS, coNDENSATE 5“::‘;’(1 - 1
@ RECEIVER STeAM mefor el m W;}a‘“
| NESS y
l BLOWDOWN CONDENSATE_ SYSTEM & RESERYOID
CONDENSATE @
L BLOWDOWN

RETURN PUMP

Figure 10.

—

=

TO BAROMETRIC FROM OLALRATOR TOWER VENT

CONDEN3ER

Y EXMAUST

TinaL

TO QUTFALL

4
VACUUM SYS.

INTEGRATED FACILITY OVERALL

HEAT & MATERIAL BALANCE DIAGRAM

LINE NumBER [OAKE) @& & OERCERCARONES MARARIEIEIRIR AR
FLOW,., MGD 50.0 5144 15545 |6724 | SLaa SL44 |Sl.a4sL6a [BLaa] 5144 45,47 45 |45 | 2.9 I
FLOWs LB/HR 499925 2]40 03575 L395%10° L98ex109 V450 10,00¢5
FLOW, GPM ) 2790 2710 z7 20
TEMPERATURE, °F &5 100 | 98 |92 | se | a6 |AMB. | 84 |44 [ 4= ok 276 [ 166 |16 150 | 68 | 85 | ©c | 295 |20 | 285 | 260 | @ | 355 | 85 | 350
PRESSURE, PSIA %2.1 ] 58.0 | 32 | 500 | 440 | jan 100
PRESSUR E, INCHES OF HG Ag‘ 2.0 2.0

I .




carbon dioxide is evolved. The decarbonation basin consists
of a set of stair-like steps leading down to a retention
pond. The water is introduced at the top step and cascades
down the steps into the retention reservoir, from whose oppo-
site end the water is withdrawn. The fall-splash process at
each step continuously renews the liquid surface to effect
good gas release. The design for the proposed plant consists
of a weir, five steps (each 3 feet tread, 3 feet rise, and 40
feet wide), and a retention tank (200 feet long, 40 feet wide,
and 4 feet deep). Total retention time is approximately seven
minutes. Head loss is expected to be approximately 8.5 psi.

The decarbonation basin is to be constructed as part of the
entrance to the buffer reservoir. This buffer reservoir is
expected to hold approximately five hours of normal flow, or
about 10 million gallons. The approximate size is 200 feet
wide, 670 feet long, and 10 feet deep. From the decarbona-
tion basin and buffer reservoir the decarbonated feed is in-
troduced to the last effect preheater section, where its
temperature is raised to approximately 94°F, prior to enter-
ing the deaerator tower. The reasons for deaerating to low
levels (10 ppb of oxygen and 1 ppm of carbon dioxide) are
(1) to minimize corrosion of the evaporator internals; (2)
to minimize condenser gas fouling; and (3) to prevent forma-
tion of carbonate scale.

The deaerator proposed for this plant is a packed tower util-
izing stripping steam for gas release. The equipment consists
of a vertical cylindrical column containing a bed of packing
which breaks up the water and maximizes the exposed surface.

In the deaeration process, the water is spread and sprayed
over the top of the packing bed. As the water trickles down
through the packing, stripping steam is supplied at the bot-
tom and travels upward through the packing. The gases are
separated from the water and are carried away by the stripping
steam in accordance with Henry's Law for concentration of a
dissolved gas. If the steam supply is pure, the concentra-
tion of the dissolved gases in the water can be made to ap-
proach zero. An average liquid loading rate of 20,000 lbs/
hr-ft2 is considered practical. The flow rate for the strip-
ping steam is a function of the degree of deaeration required,
the amount of steam required to minimize channeling, and the
characteristics of the particular type of packing. The

55



deaeration capacity required for this plant is provided by
two 25-foot diameter by 40-foot high towers in parallel.
(22, 23).

To the deaerated feed is added an antifoaming agent to im-
prove heat transfer. The feed is then pumped through suc-
cessive preheaters positioned in each effect arriving at
Effect No. 1 at a temperature of 275°F where it enters the
first bundle of vertical falling-film tubes, and proceeds
through the 19 stages of the VTE plant. The VTE plant re-
ceives its heating steam from an intermediate steam reboil-
er, and all of the condensate from the heating steam is re-
turned to this reboiler. This steam (approximately

1.4 x 106 lbs/hr of reboiled steam) at 285°F and 53.2 psia
(saturated) is admitted to the shell-side of the Effect No.l
falling-film bundle. The steam condenses on the tubes, re-
leasing its heat of condensation to the preheated, decarbon-
ated and deaerated feedwater which is falling as a film on
the interior surface of the tubes. This causes the feed-
water to boil violently, so that approximately five percent
is vaporized as it falls through the vertical tubes. The
mixture of wastewater and newly formed steam flows from the
bottom of the heater tube bundle into the lower section of
the Effect No. 1l evaporator where the wastewater disengages
from the steam and collects in the sump. The slightly con-
centrated feed is then pumped to the top of Effect No. 2
while the steam is directed to the shell-side of the Effect
No. 2 vertical tube bundle and feed preheater tube bundle.

Knitted wire mesh entrainment separators are provided to re-
move entrained droplets of liquid from the steam flow. In
Effect No. 2, the vapor condensing on the outside of the
vertical tubes performs the same function as the heating
steam did in Effect No. 1, boiling more feed on the inside
of the tubes and producing additional steam to be passed on
to Effect No. 3. These essential processes are repeated in
each of nineteen effects through the plant, with each effect
operating at a progressively lower temperature and pressure.
In all effects (except the first), the falling-film tubes
are supplied by a pump which withdraws the concentrated feed
from the sump and lifts it to the top of the vertical bundle.
Special distributors (slotted circular weirs) distribute the

concentrated liquid to the tubes through which it returns, by
gravity, to the sump.

56



Ammonia removal is accomplished primarily through venting the
initial three or four stages. Continuous venting of all ef-
fects is necessary to remove noncondensable gases. Effects
operating above atmospheric pressure are vented to a condenser
where the vapors are condensed (except for noncondensables
which are released to the atmosphere) and fed to an ammonia
stripper where any remaining ammonia is removed. The clean
ligquid that leaves the stripper is combined with the other
product water streams. The condensed vent vapor flow is ap-
proximately 50 to 100 gpm and is at a temperature of 150°F
when combined with the other product water upstream of the
product water cooler.

Approximately 58 percent of the 1l00CF steam that is formed
in the last effect (No. 19) is condensed in a final condens-
[...]
Zine (Zn) 5 < 1.0 5.0
Fluoride (F) 1.3 1.3
Hardness (As CaCOs) 80-100
Suspended Solids %S.S.) 1.0
Phosphate (P0)=) none
Calcium (Ca) 75
Magnesium (Mg) 50
pH (Value) 7-8.5
Methelene Blue Active Substances(MBAS) 0.5 0.2
Carbon Alcohol Extract (CAE) 0.15



09

TABLE ]11. CAPITAL COST DISTILLATION PLANT

(ENR-1690)
Case I*
l. Decarbonation basin and buffer reservoir $ 99, 000
2, Acid and antifoam injection systems 95,400
3. Deaeration tower 71,200
4, Multiple effect evaporator 56,442,800
5. Product condenser 1,447,000
6. Product cooler 1,869,000
7. Activated carbon adsorption system 1,276,700
8. Product chlorination system#**%* 117,000
9. Intermediate steam reboiler 2,564,000
10. Intake/outfall structure (amount charged
to distillation facility - 70,000 gallons
of 740,000 gallons total) 985,000
11. Ammonia stripper and vent condenser 10,900
12. Barometric condenser system 179,000
$65,167,000

Case II**

$ 96,700

93,100
69,650
53,176,200
3,000,000
1,335,000
1,276,700
117,000
2,500,000

1,500,000
10,650

$63,175,000

* Case I Distillation plant providing heat to wastewater treatment plant using

barometric leg condenser

*%¥ Case II No heat added to wastewater treatment plant

***Including provision for chlorinating 50 MGD of secondary treated wastewater

in the event of distillation plant outage



19

TABLE 12, DISTILLATION PIANT WATER PRODUCTION COSTS

Case I* Case IT**
Distillation Plant Capital Cost $65,167,000 63,175,000
(See Table 11)
A. Annual Fixed Charges @ 7.823% 5,098,000 4,943,000
B. Annual Operating and Maintenance Charges
1. Distillation Plant O&M
Labor $ 420,000 $ 408,000
Electric Power 710,000 789,000
Chemicals 715,000 694,000
Spare Parts, etc. 918,000 891,000
Steam 3,082,000 2,991,000
2. Reboiler O&M 26,000 25,000
3. Post~treatment O&M 20,000 20,000
4, Barometric Condensers
o&M 2,000 -
Electric Power 56,000 -
Total Annual O&M 5,949,000 5,818,000
C. Total Annual Charges $11,047,000 $10,761,000
D. Water Cost - 47.5 MGD Production $0.64/1000 gal $0.624/1000 gal

* Case I Distillation plant providing heat to wastewater treatment plant
using barometric leg condenser

**Case II No heat added to wastewater treatment plant



SECTION X

OVERALL PLANT INTEGRATION AND_ EVALUATION

In accordance with the objectives of this study conceptual
designs were developed for an integrated facility incorpor-
ating 1000 Mwe nuclear power plant, a 50 MGD wastewater
treatment plant, and a 47.5 MGD distillation plant, at a
reference site located on the north shore of Long Island in
the Town of Riverhead, Suffolk County, New York. As dis-
cussed in the preceding sections, the anticipated growth

in population, the increased need for electricity and the
projected inadequacy of ground water supplies make the
concept of integrating electrical, water supply and waste-
water treatment facilities attractive in this area. Sys-
tems to transport the wastewater from Disposal Districts

11 and 13 (and possibly a portion of the waste from Dis-
posal District 12) to the integrated facility could be
planned and installed, well within the time frame required
for its activation. The integrated facility concept, in
accomplishing the objectives of water reuse and resource
conservation satisfies the requirement for tertiary waste-
water treatment and meets all present and proposed federal,
state, and local standards for protection of the environ-
ment. The distillation process, incorporating steriliz-
ing temperatures and phase change, assures the high quality
of the product water. Postdistillation treatment of the
product water, including activated carbon absorption, min-
eralization, and chlorination, can be provided as required.

In addition to sharing a site and administrative facilities,
the three functional components of the complex are inte-
grated through interties at a number of process points. The
nuclear steam supply system, in addition to serving the
power generation facility, provides process steam to the
distillation plant. The nuclear steam supply and power
generating facility will provide all the electrical power
for the pumps and other motor driven equipment as well as
site lighting, heating, ventilating, and air conditioning,

while producing approximately 1000 Mew for off-site trans-
mission.

The distillation plant receives its thermal energy from the

62



nuclear steam supply system, and in turn provides heat for
enhancement of the wastewater treatment process by utilizing
a barometric leg condenser through which approximately 42
percent of the product steam of the final stage is intro-
duced to the wastewater. (This steam would normally be con-
densed by the plant cooling water and the heat disposed of
in the receiving body of water.) This addition of energy is
sufficient to raise the temperature of the wastewater stream,
as received, from a nominal 65°F (189C) to the initial pro-
cessing temperature of 93OF (340C).

The distillation plant acts as a tertiary stage of wastewater
treatment which eliminates or replaces treatment steps that
would be required for discharge to the environment. Ammonia
removal is accomplished through venting of the initial stages
of the distillation train. Phosphates, nitrates, and refrac-
tory organics passing through the secondary treatment stage
of the waste treatment plant will also be removed in the dis-
tillation process. Chlorination facilities provided for the
product water would serve the wastewater treatment plant if
the distillation plant were temporarily shut down, eliminat-
ing the need for a separate chlorination station. The sea-
water circulation system, with its elaborate intake and out-
fall structures required for the turbogenerator condenser,
will also provide cooling water for the distillation plant
condenser and product water cooler, afford a convenient means
of disposing of the sterile concentrates from the distilla-
tion plant, and eliminate the need for an outfall system to
serve the waste treatment plant during periods of distilla-
tion plant outages.

The integrated facility substantially reduces the amount of
water removed from and discharged to Long Island Sound as
compared with separate facilities. A 50 MGD treatment plant
would discharge approximately 50 MGD of treated and chlori-
nated wastewater to the sound; whereas the integrated facil-
ity will discharge no wastewater except during times of
distillation plant shutdown. A 50 MGD unintegrated desali-
nation plant would remove approximately 259 MGD of 33,000 ppm
(of chloride) feed and cooling water and discharge approxi-
mately 50 MGD of 60,000-70,000 ppm (of chloride) brine and
159 MGD of cooling water heated to about 20 degrees above
the intake temperatures. The proposed integrated distilla-
tion plant will discharge only 2.4 MGD of 15,000 ppm sterile
evaporator concentrate and approximately 100 MGD of cooling
water.

63



ALTERNATIVE METHODS OF WASTEWATER TREATMENT

A detailed literature search, conducted to evaluate the ef-
fect of elevated temperature on various wastewater treatment
processes and operations, is described in Appendix A. It
was concluded that existing work is fragmentary in that only
single unit operations have been considered and no system-
atic evaluation has been made of heat input to the overall
process.

Nonetheless, the limited information was sufficient to con-
clude that the operation of conventional treatment units at
elevated temperatures can be expected to improve removal ef-
ficiencies. Thus, under conditions of thermal enhancement,
as contrasted to operation at ambient temperatures, a given
throughput may be handled in a plant of smaller physical
size, while maintaining the same efficiency and effluent
quality.

The processes examined generally fall into the categories of
primary, secondary, or tertiary treatment, all of which in-
clude sludge treatment and disposal. Unit operations for
primary treatment include bar screening, comminution, pump-
ing, grit removal, sedimentation and chlorination.

As an alternative to sedimentation, flotation was considered
but not incorporated into the plant design because flotation
is generally less effective than sedimentation for removal of
solids, although elevated temperatures and steam injection
techniques could improve the flotation process.

For secondary treatment, the alternatives considered in lieu
of the activated sludge process were the use of trickling
filtration and stabilization basins.

For the integrated plant, consideration was given to utiliz-
ing a stabilization basin as a cooling pond for the nuclear
power system. With this concept, the wastewater temperature
would be elevated either by passage through the turbogenera-
tor condenser, or by a separate exchanger through which the
condenser coolant would be passed. This arrangement, in
which the aeration basin could be eliminated, was rejected
because adequate information is unavailable relative to heat
transfer performance under potential fouling conditions

64



associated with wastewater processing, as well as the exten-
sive land area which would be necessary for the cooling pond
stabilization basin.

Trickling filtration was rejected because effluents from that
process have been found to be less desirable than those from
activated sludge effluents for feed to distillation units.
Additionally, use of trickling filters would, by increasing
the rate of heat loss to the atmosphere, require more energy
to be transferred to maintain elevated temperatures in the
secondary clarifiers. While this requirement is consistent
with the objective of dissipating waste heat, the state-of-
the-art of heat transfer technology militated against this
approach.

In view of the foregoing considerations, therefore, the acti-
vated sludge system incorporating primary sedimentation,
anaerobic digestion, and vacuum filtration was selected for
this project because the activated sludge process is the only
treatment system with which there is sufficient experience to
be incorporated into a plant of this size.

In order to produce a quality effluent, a tertiary treatment
process is employed. The choice among various alternatives
for achieving tertiary treatment depends on the specific ef-
fluent standards to be met. 1In the case at hand, distilla-
tion was selected as the principal tertiary treatment pro-
cess in order to assure a high quality product. A convention-
al activated sludge plant operated with 2,000 to 5,000
milligrams per liter of suspended solids in the aeration

tanks and 6 hours detention time will produce an effluent that
is suitable for distillation. Carbon absorption was added as
a polishing step and a means of insuring the removal of cer-
tain volatile contaminants, such as phenols, alcohol and
aldehydes which might be present in the wastewater and which
could be carried over to produce objectionable tastes and
odors in the product water.

The activated sludge treatment process will produce an ef-
fluent which will be low in BOD but high in nitrogen, which
subsequently will be removed by venting the initial stages
of the distillation plant. The vented vapors are processed
through a condenser and ammonia stripping unit; whereas, in
a separate facility nitrogen removal would be effected by a

65



more costly nitrification-denitrification activated sludge
process. . (

UTILIZATION OF HEAT IN WASTEWATER TREATMENT

The design criteria for the processing units which are incor-
porated in this plant are developed in Appendix A. The
settling velocities, the rate of biological activity, the
power required to dissolve oxygen in the wastes and the de-
tention time required for effective disinfection with chlo-
rine are all dependent upon temperature. Once the solids
have been separated from the wet stream, the only unit opera-
tion affected by temperature is gravity thickening of com-
bined waste, consisting of activated and primary sludges.
Digestion will take place in the mesophilic range as would
the case in a conventional plant.

Investigators have reported that the optimum temperature for
mesophilic biological growth lies in the range of 300C to
370C, while a thermophilic growth lies in the 500C to 549°cC
range. 300C and 520C are generally considered to be the
optimum temperatures for mesophilic and thermophilic aerobic
biological treatment, while 36°C and 54°C are considered
optimum for anaerobic digestion processes. Thermophilic pro-
cesses were ruled out because insufficient experience exists
with the process in large scale operation, and the process is
extremely sensitive to changes in temperature.

The choice of mesophilic aerobic process at the temperature
of 30°C for the integrated plant was dictated by the apparent
leveling off of improvement in efficiency of the activated
sludge process beyond that temperature, and by the difficulty

in achieving higher temperatures with the available heat
sources.

Illustrative of the overall system improvement to be gained,
it is projected that increasing the temperature of the waste-
water to 30°C (in the aeration tanks) and keeping the unit
sizes constant results in an increase in overall treatment ef-
ficiency from 90.5 percent to 93.0 percent. Conversely, main-
taining the removal efficiencies and effluent quality equal to
that achieved by an ambient temperature plant permits signi-
ficant reduction in unit sizes. For example, the primary

66



settling tank surface area was reduced from 53,600 ft2 to
42,000 ft2. similar results were achieved for the secondary
clarifier. The reduction in aeration basin volume was re-
duced from 2,073,600 £t3 to 1,695,000 £t3. A complete com-
parison of the selected unit operations for the conventional
and the integrated, heated 50 MGD treatment plants is shown
in Table 13. It should be noted that sludge handling pro-
cesses such as thermal conditioning and combustion or wet
oxidation, which are performed subsequent to gravity thicken-
ing, would not be affected by the initial heating of the
wastewater. Basically, only the wet stream processes of
primary settling, aeration, final settling, gravity thicken-
ing and chlorination are affected by temperature.

s

WASTEWATER TREATMENT HEAT BALANCE ANALYSIS

Heat balances were made on the proposed integrated, heat
treatment plant to determine the quantity of the heat lost
by each unit in different seasons, and the quantity of heat
necessary to achieve the design temperature. The efficien-
cies of the primary and secondary clarifiers increase with
temperature in the range of 10°C to 60°C, while the activated
sludge unit reaches constant efficiency at a temperature of
86°F (30°C); hence, a heat balance helps to insure that the
plant operates at or near optimal efficiency under a broad
range of external conditions.

The factors affecting heat losses include temperature dif-
ferentials between the wastewater and the atmosphere and
ground, surface wind velocity, solar radiation, relative
humidity, equipment surface area and type of flow considered,
either plug or mixed. These factors were then analyzed for
their applicability to the proposed integrated plant and the
geographical area. 1In order to determine the average quan-
tity of heat required to maintain design efficiency, the ap-
plicable factors were evaluated under conditions existing
during the four seasons of the year. The most extreme con-
ditions occur in the winter months when the temperature dif-
ferentials between wastewater and the atmosphere and ground
are at maximum values. Wind velocities are at a maximum
value, while solar radiation is at a minimum value. A sta-
tistical approach was used in this analysis, incorporating
mean values of winter temperature, wind velocity, relative

67



TABLE 13

COMPARISON OF UNIT SIZES FOR CONVENTIONAL AND INTEGRATED,
HEATED 50 MGD TREATMENT PLANTS

UNIT SIZES
UNIT CONVENTIONAL INTEGRATED HEATED
T = 20°C T = 300C
Raw Waste Pumping
Station 75 MGD 75 MGD
Grit Chambers L = 61.2 ft L = 51 ft

Primary Settling
Tanks

Primary Sludge Pump
Station

Aeration Basins
Aeration Equipment
Final Clarifier
Return Sludge System
Gravity Thickener

Anerobic Sludge
Digesters

Vacuum Filter Facil-
ites

Chlorine Contact Tank

Chlorine Feed System

*-Not necessary in integrated plant

53,600 £t2 S.A.

214 gpm
2,073,600 f£t3
1920 HP

66,240 ft2 S.A.
50 MGD

11,538 ft2
828,990 ft3

2580 ft2
116,148 £t3

4395 #/Day

68

42,000 £t2 S.A.

222 gpm
1,695,000 ft3
1920 HP

51,800 ft2 S.A.
52 MGD

8860 ft2
828,990 ft3

2214 ft2

*

(heated or unheated) .



humidity and solar radiation. However, on any particular
week or day, the mean values may be exceeded and heat losses
will rise above the value necessary to maintain maximum
efficiency. A factor of safety may be applied if the guan-
tity of heat added is to be sufficient for a critical month,
week or day. The risk of not supplying enough heat for a
particular period may be weighed against the additional
costs and the reduced quality of effluent water. Table 14
summarizes the results obtained from calculations utilizing
a computer program developed specifically for this purpose.
Average heat input was calculated using values obtained for
the four seasons and thus is not representative of the ex-
treme case. The basic values selected for the climatologic-
al factors were 15 mph for wind velocity, 1l0°F for air tem-
perature and 70 percent for relative humidity.

APPROACHES FOR HEAT ADDITION

The method used for the addition of heat to the wastewater
treatment process depends in part on the source used to pro-
vide the heat. Seven basic sources of heat were identified
and considered in this study, including:; prime or high
temperature steam produced specifically for heating purposes,
low pressure or process steam, turbogenerator exhaust steam,
power plant and distillation plant cooling water streams,
exhaust steam from the final stage of the distillation plant,
extracted steam from intermediate stages of the distillation
plant, and the distillation plant product water. The alter-
natives of high temperature and process steam were rejected
on the basis of economics, insofar as the cost of high tem-
perature prime steam or even process steam is much greater
on a unit heat value basis than low temperature energy, such
as spent steam and distillation plant exhaust steam. Fur-
thermore, based on a review of existing literature, relative
to the effect of heat on wastewater treatment, no signifi-
cant advantage was found in raising the wastewater treatment
temperature above 93°F.

Heating of the incoming wastewater by countercurrent cooling
of warm product water or by condensation of exhaust steam
from the turbogenerator appears to be the most attractive
approach. The energy from these sources is waste heat nor-
mally rejected to the cooling water. However, conflicting

69



TABLE 14

HEAT BALANCE ANALYSIS

Climatological Basis = = = = ——ceem—eo Yearly Averages--—-—-—----

Treatment Plant Temperature 86°9F(30°C) 104°F (400C) 122°F (500¢)

Temperature (°F)

Raw Wastewater 65 65 65
Grit Chamber

Influent 93 112 131

Effluent 92 111 130
Primary Settler

Influent 92 111 130

Effluent 91 110 129
Aeration Tank

Influent 91 110 129

Effluent 86 104 122
Secondary Settler

Influent 86 104 122

Effluent 85 103 121
Heat Input

(10° BTU/hr)

Heat Exchanger Capacity at
Average Flow 4.85 8.2 11.5

Heat Exchanger Capacity at '
Peak Flow 7.3 11.3 17.2

Condensate Flow MGD at
Peak Flow 2.0 3.4 5.1

70



and insufficient information relative to heat exchange tech-
nology precluded the adoption of these energy sources for the
design of the integrated facility. 1In the case of surface
heat exchangers, the limited data presently available on
wastewater fouling factors and associated heat transfer coef-
ficients, as well as uncertainties regarding the materials

of construction and the costs of fabrication, suggest that
further information be developed as a prerequisite for con-
sidering this approach.

Another alternative considered was the use of the power plant
and distillation plant cooling water streams. This approach